* E O 5 X @ % m 2J900T )

SUPER HIGH-SPEED OVERLOCK SEWING MACHINE

IIl!!

{& ¥ BH
= & F M

OPERATION MANUAL
PARTS BOOK

D E-MIEETINRIRNB/IRL S

ZO0JE SEWING MACHINE CO. LTD.




B X

CONTENTS
B 7E{£/ 2 H BEFORE OPERATING D
O & T.&# Schematic diagram of the machine 1
O 1it3ih Lubrication 2
O T-gh%;ih Manual lubrication 3
O #yaR % # it ah Filling the HR device with silicon oil 4
O % £k11y Jj 1% Threading 5
M iX5% TEST SEWING
O JEHE S ¥ Adjusting the presser foot pressure 6
O 2Ly Adjusting the diff.feed ratio 7
O EEAF AR ERETT Adjusting the top feed front-to-back motion 8
O LA F R BI85 Adjusting the top feed pressure 9
O EHHE RS P 15 Adjusting the stitch length 10
O AR A1 Adjusting the thread tension 1
M =/ FH4RFF MAINTENANCE DURING USE
O Z9)HLII 4 Cleaning the machine 12
O #t%l Replacing the needle 13
O BAPLIIYIEH Checking the oil circulation 14
O A a:, H#eqh Checking and replacing the oil filter 15
O #dLih Replacing the oil 16
O T JJJ iy Hifk Replacing the lower knife 17

B &34=4 ALL PARTS OF THE COMPONENTS

18



A

A

ATRE

OBSERVE THESE SAFETY PRECAUTIONS

XFEGIAGEFHEE, RINRSERIEHR
. BERERNRERE, REMHITIE

o HRARIEREMTBNRKE, THHBRATE
R, RIFEEKE, BEMTZRREER.

o EUNEFERN, BAEEEINAREMET
AR ENH AL ERY M.

o TEXELIMAITIE, BT, FR. Tk, Bt
ETIER, ABTIERESRY, FSUETIETHEIE, FEFHIA
BIERR TEEONHLIEAR, EON ARG, BHITE
1E.

HER N

ERABEADEMERT, EXERROFRER
MERASMEIER. XN TRRETVEIR O
B, SEGNSRANE, XRRERH.

BEXERERR, MHERIBERO, EEEY
MESETHRAILE.

. /

Though Our takes the utmost care to produce
safe sewing machines and devices, operstors
should follow these basic safety rules.

@ To prevent accidents,do not remove safety
devices or parts while operating the machine.

@® Do not leave tools or other unnecessary
objects on the machine table while
operating the machine.

@ Before maintenance,adjusting, cleaning,
threading or replacing the needle, and to
prevent accidents,be sure the power is
turned off.Check that the machine will not
operate when the pedal is pressed.

— Note ~

In case a clutch type motor is used, it will
keep on rotating by inertia after turning
off power supply. ® If the machine pedal
@ is stepped on inadvertently, it is
dangerous because the machine will move
unexpectedly.keep on stepping on the
pedal @ until the machine comes to a stop
after turning off power supply.

o EBEFTEGVAR, FUFEXRERIR.

o [FHREMIFESUKIEARIR.

s ATERZEM, ZRRIFMERZENN, BE
MR RAATRDOE, BFFUER.

@ Turn the power off before leaving the
machine table.

@ In the event of a power failure,be sure to
turn the machine off.

® Check that the machine is securely
groundee.



Schematic diagram of the machine table

&tn TE

WZ N BT SN T Cut the table referring to the diagram
7 ( Y
=)
20
207
140
¥ 85 135
45 118
p =
5] [ 3 T = =
=S S
2OEs k| | Bl mo—er 3] 11|
&R Ive} E -~ W S ol =9,
n = ¥ o e 2
BT || &
:R : 33 O
p LA,gﬁ
3 e D
3 | \,__ll (@ 7
> )
55| 100
7
w 70 135 %
0 80 1645 S
86.3 200 Ve
15 212 S
A W,
2 -
o~ -
= fa
FRAE R~ 939 =
Standard dimension
i il
2.9t O I
4-926 3-926 VI :
- 3 - 5
e e Bl 0
| ! RS
) RS 14
; ‘ 1
\1— 4-13 T 3-¢9

.GY



gl

Lubrication

It R Al AL THE L 2 MR 4F
Lyl R T L, B AL .

After filling the oil pan,the top of the indicator
should lie between (H)and(L) lines.

Add oil,when the oil level indicator reaches or
goes below(L).

-




F oG

Manual Lubrication

F-Eh2E WAL N e ) FF UG48 FH i) o Apply 2 or 3 drops of oil by hand when the
BAH Y BN R B T, sty machine is used for the first time or has
2-3¥ Vo been left unused for some time.

iz

WU R 188 T MV 4821
Mobil velocite oil NO.18




)

Fill the HR device oil before it is too low in order
[UNION CARBIDE CORPORATION]

to prevent needle thread breakage and fabric
UCC L-45(10)

damage.

~

7
Note:Use Zoje recommended silicon oil.

3 <K A ¢ ,‘AW
S o/ (T2

"
?) (B

Bt
Filling the HR device with silicon oil

HAHRY

.

JUELZHRAE ik
TV ) A g N

R AR

T Bk,
e R I SA

o
vl
H

)




TRV
Threading

FITT AT Selats (—Ab)

Open three covers.
—— Sewing the presser foot aside.

YL LT M2k 5422
M EAE

Knot the preset thread and the
thread being used together to
thread the machine.

4

Bk
e hr BV EHIR AT, By
UL PR T I AT 2

Needle thread

Trim the knots off neatly
before passing through

the eye of the needle to
rethread

“ Tl JFORBEA L, ES G
K IERfEA T 28 4k o

Make sure the machine is
, threaded correctly by referring

L 5] to the threading diagram.
OSSN
1| »
— BN N
-l_—\-ii“('!! ﬂg-!.
k ,;&‘/ I-Ji"l TS
o 1’\\‘4' I\m
@ 7“" ‘\_‘a!piig

R

TR
deprihigeks, MBSk,
. JO
& Loo o= e
per thread =\
\\, Trim the knots off neatly ‘\//<[?
~L Ty \ after passing through the
Y eye of the looper. ]

Threading diagram



[ERE 71 BYE T
Adjusting the presser foot pressure

Loosen adjusting nut O and turn adjusting nut

PSR, FASHIERED, IR,

LEEAT 15 B IR N ] Be Al B #2591 15 77 @) to adjust the presser foot pressure.It should
be as light as possible.Yet be sufficient to obtain

the proper stitch formation.

HUf




ZELLRIAT
Adjusting the diff. feed ratio

ZE 2 LR AR TR BEO U 1T IR BER) Loosen the adjusting nut @ and turn the
adjusting nut @ to adjust the differential
feed ratio.

T

0\ To stretch
N ;:.,.- ’\
(>
’ D




FEHIFRIR=ERIET
Adjusting the top feed front-to-back motion

FATFUEREO T IR B LAY FiE A Loosen the adjusting nut @ and turn the
HIRT AT RE . adjusting nut @ to adjust the top feed

front-to-back motion.




EFEHRIFENBIET
Adjusting the top feed pressure

FEBA T Ry, ARSI, NTIRELO),
FEIRATAF RIRERAS AT B A58 (IR
AUf

Loosen adjusting nut O and turn adjusting nut
@ to adjust the presser foot pressure.It should
be as light as possible.Yet be sufficient to obtain
the proper stitch formation.




A< E BT
Adjusting the stitch rength

LR, el T8, fHl s BaRt SERAL
2. X ILIAALH, LEE TR, ARHERRID

S B % Berezic

(D While pressing the push button,turn the hand-
wheel to seek the position at which the push
button goes further into the depth.

@Then,keeping the push button pressed,
turn the handwheel and set the desired

scale to the aligning mark. 3
o

T BB AR S5 S AR R T =B 2 s
BT

has been changed.

Note: Stitch length adjustment must only be
made after the differential feed ratio S

_10_

Ailgning Mark __

]

AR

Coarse

T

Handwheel




Ji 3

.i

2

XIRTSHY
Adujsting the thread tension

Make tension adjustments with the needle
thread knob(@. the upper looper knob®).

and the lower looper knob®).

m ®
= I
Bk =
= Bk
%@W
==
Wi
JEEREN)
gy
%“n\aq
%M
ﬂumm
Mmﬁu
B
wEE
e WP
R Pl
)
© &

To tighten

JF

N
To loosen

_11_



L2 ZH1RYIEH
Cleaning the machine

Mainly the slots of the needle plate and the

feed rows should be cleaned

LTRSS A a8 A 4 Jl LR

ZEYINLAITE

_12_



gt

Replacing the needle

WSO RS, A 7,
B S0 7 200 OK! NO!
4 O UL 0 B -

* Check the needle carefully to see that the
scarf is turded to the rear of the machine.

=

* Insert the needle to the proper depth,and R4
fasten securely. * Scarf
PRUEAEIER: AEEDC X 27 A
Standard needle: Organ DCx27 \/

_13_



B MBI
Checking the oil circulation

“iake

* (Operating)

_14_



Fo 7 FO5E HAE B

Checking and replacing the oil filter

JE AR BE6 S H S A I R Check and replace the oil filter
every six months.

_15_



A7
Replacing the ol

BULMIR S, B /R T AR 14 H S S — Replacing the oil one month after the firstuse
Ko G, B HH—IX. and every six months thereafter.(See p2.)
g 2 W2,

_16_



T 7] R HYE R

Replacing the lower knife

HN TR

To remove the lower knife

FATFIZET _
Tighten the screw

T I BEHE ) A2,
HIRET ORI [ € o
Temporarily screw®
after sliding the lower
knife holder to the left.

2R NI

To replace the lower knife

I IRET

Tighten the screw

9,
FAITHRET®), F I ARHE
A5
Loosening the screw®
makes the lower knife
holder side to the right.

FAFFRRET
(3) Tighten the screw

@ WA

Remove the lower knife

e TRk IR s
VNSV N VA S

(3) Thin the hand wheel as the

drawing on the right figure.

N
7R IRET

@) Tighten the screw

D sy nFoifr. hiEZE
Insert the lower knife
(See the right figure.)

_17_

NIRRT A
Correct angles to resharpen
the lower knife

e
I v
L] N——
IR
/ Upper knife
~J171B FHRCRIHTA
Cuttung edge of / Top surface

of the needleA

plate \

the lower knife B

\

4 %

IR

Lower knife

AEE R ITA S TS J] 7IBAE T AH IR KP4
Level of [A]=Level of [B]

PRI JERATEIE, WA TR

Check cutting action of knife.



1. FL7EHLF)/HOUSING FRAME

_18_



L HLFEHL

FE R

No. Pars No.

20004213
10009452
10002836
10008897
10008961
10009171
10009050
10002830
10011847
10002833

© 0 3 O U1 v W N —

—
(e

ey i

HLFEmEEE
ENEEE A
H
T e o 5
15 2
HRET
2) 5

e
HL5ESCHE
i

housing

threading pipe for upper and lower loopers

pin

Description

locating sleeve of oic scale

rubber plug
screw

lower knife bed
pin

support for houring

pin

_19_

HOUSING FRAME
&

Number

o = = DN = = = DN



2. YNEHLF(1)/OUTER COVER FRAME(1)

_20_



2. FRNENLM (1)

FE e
No. Pars No.
1 20003519
2 10008964
3 10008938
4 10009037
5 10052265
6 10009582
7 20003520
8 10009195
9 10008968
10 10002935
11 10008905
12 10010595
13 20003521
14 10008881
15 10010554
16 10008966
17 10004171
18 10008911
19 10009597
20 10008880
21 10002863
22 10013019
23 10034619
24 10009509
25 10009074
26 10009037
27 10033682
28 10004171
29 10008917
30 10011044
31 10008965
32 10009165

TR

k&
I 2E
g
WRET
5
B7 A
)

URET
gz
RET
IRV i
IRET

il &5 A

Ail 2
RET

I g5 A7 15
RET
AR
HRET

AR

HRET

HRET

il
S

BRET

HRAET
SRR
RET

B R
RET

HRET

T AR M e

Description

upper cover
rubber plug

0il sight window

screw

seal ring for upper cover

ruver cushion

side cover

screw

belt cover

screw

fan cover

screw

right part of front cover

middle part of front cover
screw

fender for right part of front cover

screw
guiding plate

screw

supporting part

screw

screw

pin

spring

screw

screw

spring plate

screw

cover for upper looer stand
screw

screw

rubber ring

_21_

OUTER COVER FRAME (1)
Ha

Number

[a——

e = T S N B e b B e e e e e e e e e N U e T e \ & T e S O T e S WO A o B S ST S SO



3. #PEHHI(2)OUTER COVER FRAME(2)

_22_



3. AERIAE (2D

FE e

/s
No. Pars No. AR

1 10008918 ke b

2 10009157 WRET

3 10008919 e b 55 A
4 10033690 Ja mE i A
5 10009104 BRET

6 % % W 75 iR

7 * % WRET

8 10008912 TR NG e B
9 10008879 A4 BRI
10 10009600 BRET

11 10010596 HJE

12 10008878 AR

13 10009044 WRET

14 10009599 EnliE]

15 * RS Yo
16 10002840 HET

17 10002542 R Yo
18 10008882 ARG /c

19 10009049 BRET

20 10033689 L

21 10009514 BRET

22 10009075 BRET

23 10005297 TR L)

24 10025655 K A
25 10009547 K&l
26 10010596 gl

27 10009044 BRET

28 10009074 BRET

29 10052570 Kt RER
30 10009546 BRET

31 10009536 P

32 10009548 BUEAR

33 10009582 B AR I
34 10009450 1o

35 10010595 BRET

36 10009537 gAY

37 10009291 BRET

38 10008144 gl

39 10033700 F6 75 PR A2 bR
40 10009529 W24

41 10008943 2 22

Description

left upper cover

screw

washer for left upper cover
comp on ent of back cover
screw

inside cover

screw

ruber cushion

stand of safety cover
screw

washer

safety cover

screw

washer

model plate Yy

rivet

decoratire plate <y

left part of front cover
screw

baffle

screw

screw

nut

component of surface cover
brass bush for surface cover
washer

screw

screw

grip part for surface cover
screw

spring

locking plate

quake—proof rubber cushion
lower left side cover
screw

washer

screw

washer

position limiting plate
screw

rubber plug

*: 25 L 3K /see the guage list

_23_

OUTER COVER FRAME (2)
i

Number

— o = = = DN DD = e = e e b e e e b e e 1 1 1 DN = = DN — D)D) — DN DN~ DN O



4. FHIPIHI/MAIN SHAFT FRAME

_24_



4, FHIPLH MAIN SHAFT FRAME

= = . B
};\Toj.? Paf{s:?\lo. A2 R Description Numbor
1 10010595 24T screw 3
2 10009519 fois left cover 1
3 10009448 07 [ 0 ring 1
4 10025895 LEDE bearing 1
5 10002966 AL bush mounted in bearing 1
6 10012162 2T screw 1
7 10009167 HRET screw 1
8 10009780 Fr 7k left bearing 1
9 10009334  O%[E 0 ring 1
10 10009187 24T screw 1
11 10009479 LM 0il wick of main shaft 1
12 10002962 24T screw 5
13 10037746 T main shaft 1
14 10009402 P fhip B balance block 2
15 10003001 HRET screw 4
16 10009750 LAY worm bush 1
17 10011232 AT screw 1
18 10003543 MK bearing 1
19 10009361 A washer for right cover 1
20 10040344 A bush mounted in screw 1
21 10009360 074 [ 0 ring 1
22 10009359 074 [ 0 ring 1
23 10038543 i right cover 1
24 10009195 2T screw 3
25 10051051 05 fan 1
26 10051049  FAhEcHl s coupling of spindle 1
27 10051050  ZEphiA cushion 1
28 10001079 K gasket 1
29 10003108  HE4T (M6 X 16) screw 1
30 10051048  HEHL motor 1
31 10009520 24T screw 1
32 10031846  HIMLE cover 1
3310054530  FESAM Tx hand wheel assembly % 1
34 10004938 BEET screw 2
35 10009643 Yok left cover 1
36 10010595 MEET (M4 X 7. 5) screw 3
37 10007842  WEET (M6X12.2) screw 1

_25_



5. HZH144/ADJUSTING TIIREAD FRAME

_26_



5. THZE NI ADJUSTING THREAD FRAME

= g o i
}JN?OT; Pafz?\lo. A Description Number
1 10039507 B IS % thread tension aggregate for needle Yy 1
2 10003112 BEET screw 1
3 10009010 KR cloth cushion 1
4 10003116 Je L thread tension dish 4
5 10006877 P20 thread tension bowl 1
6 10009534 5 spring 1
7 10003111 g s 44 release—proof cushion 1
8 10006875 Je 28 WE R thread tension nut 1
9 10039509 BRI B Y thread tension aggregate for upper looper W 1
10 10009533 L spring 1
11 10039509 FEE IR B E YY thread tension aggregate for lower looper Yy 1
12 10009533 L spring 1
13 10008904 RS thread guide stand 1
14 10009556 BEET screw 2
15 10008962 J& 2 25 A base of thread tension device 1
16 10003115 o AR thread guide plate *
17 10008903 ZALid St thread guide plate 1
18 10008658 JURAE thread guide stand 1
19 10008586 & £ 35 base of thread tension device 1
20 10010425 BREE nut 1

_27_



6. 1iZk ik 2k/THREAD TAKE UP AND THREADING

(LEJFED 11

N
\{,
7
)\:@
o
o~ 7/

14 (HZERD

12

_28_

16 (FNERJEHRE)



6. Pkl i e bl

75
No.

© 0 3 O Ol v W DN —

— = = e e e
DD Ol = W NN = O

(82

Pars No.
10009280
10010594
10009015
10009074
10010594
10003252
10002756
10009663
10009639
10008588
10008655
10009642
10009600
10008653
10008587
10008202

ES

Jeid Bt
BRET
PREk e[l e 28
BRET
RET

Al gt
nt /12T
kK
ER
Jrid 4t
nt/ 12T
Prek e
RET
Prek e
Pre e
Prek e

THREAD TAKE UP AND THREADING

Description

thread guide plate of left
screw

fixing stand for thread take—up clamp
screw

screw

thread guide plate of right
upper thread tension plate
lower thread tension plate
fixing plate

thread guide plate of left
upper thread tension plate
thread take—up stand

screw

thread take—up stand

thread take—up stand

thread take—up stand

_29_

o

Number

[ e T e T N e S O e S e S ST S S S NG T W T S U O B =



7. Pkek . L4k (1) /THREAD TAKE-UP AND THREADING

10034153

£ é 10009626
N 3

10009600

_30_



THREAD GUIDE & THREAD

TAKE-UP

ek, Phek
75 -5 - o B
No. Pars No. AR Description Number
1 |10035269 7-91-103387-35\ H £ £k bt THREAD GUTDE 1
2 NEEDLE THREAD TAKEUP 1
1

3 [10026732 7-91-103104-35\ Pk 4

NEEDLE THREAD TAKEUP

_31_



8. kil 4k(3)/TIREAD TAKE UP AND THREADING(3)

_32_



8. Pk LAy (3)

e
No.

— =
TS © 0N oUW

— = = =
U1 O1 B W DD

(S Rc]

Pars No.
10009369
10009529
10009154
10009153
10010595
10009013
10009529
10009599
10009147
10009012
10009529
10010595
10009018
10009363
10011044
10025482

E

AR N SR
RET
R I 2R A
b LR
BRET
BEF NI 2R
BRET

1 Je
AR R Lt
AR RS Lt
HRET

IRET

AR 2R
IRET

RET

LA LR

THREAD TAKE UP AND THREADING (3)

Description

small thread guide plate of upper looper
screw

stand of lower thread guide plate

thread guide plate of upper looper

screw

thread guide plate of looper

screw

washer

inner thread guide plate mounted on the shaft
outer thread guide plate mounted on the shaft
screw

screw

thread guide plate for lower looper

screw

screw

thread guide plate of upper looper

_33_

HoE

Number

=N = = = = = = DN DN DD DN e e



. Pk 114k (4)/TIREAD TAKE UP AND THREADING(4)

_34_



9. Pk L LAy (4)

75
No.

— =
TS © 0N oUW

e e e e
O 3 O O1 W= W DN

5

Pars No.
10010603
10009283
10010609
10010612
10010613
10010610
10010654
10009529
10009529
10010614
10010596
10010611
10010596
10010556
10010605
10004171
10010664
10010196

EN

A
M 44
S L MR}
BB
LA
RET
RS2 L
RET

HRET
IR AR
il
KL
gl

HRET
ITEE
WRET
EiESTRE R AR
WRET

THREAD TAKE UP AND THREADING (4)

Description

elastic clamp for thread guide pipe
horizontal thread guide pipe
thread tension nut

spring

thread tension dish

screw

thread guide plate

screw

screw

thread guide plate

washer

thread tension stand

washer

screw

thread take—up stand

screw

thread take—up cam assembly
screw

_35_

Kk

Number

DO — = = = DN = e e e e = DN = DN



10. #FFFHL#) (1) /NEEDLE BAR FRAME(1)

10008090

100341%

_36_



HLET SXBIH LAY

NEEDLE DRIVE MECHANISM

75 5 g B
No. Pars No. R Description Nﬁber
1 |10026771 7-91-103072-05\ 44 ] COLLAR 1
2 110010196 7-91-101735-15\M3 X 3124T SCREW 2
3 [10034102 7-91-103277-05\ % SHAFT 1
4 110034150 7-91-103327-91 \ & FF 244 BUSHING ASSY 1
5 110034107 7-91-103282-05\4 1% BUSHING 1
6 (10034105 7-91-103280-85\4T#T NEEDLE BAR 1
7 10009432 7-91-102312-05\7 X 21 B4 R4 PIN FOR CONNECTING ROD 1
8 10002961 7-91-102073-05\ BLETH L S EAT CONNECTING ROD FOR NEEDLE BAR 1
9 110002939 7-91-102310-15\M4 X 15. 51247 SCREW 2

_37_




11, #HFFHLHI(2)/NEEDLE BAR FRAME(2)

=0 - - amp— 2
R

5
6
-
\\\\\
L8 1110
12 12
—Z IYES5
13 14 15 14
o = 7%@#*
- _
e
\ \\8 8/t \\\\\\\o
\
12 12
.4k INEL

_38_



L1 EFFFHLM (2) NEEDLE BAR FRAME (2)

- - -
ﬁi;3 Paftrio. AR Description Nfﬁiir
1 10009344 B3k 2 needle ban clamp 1
2 10009382 24T screw 1
3 10009341 IR R lower thread tension plate 1
4 10009384 etk upper thread tension plate 1
5 10009400 P spring 1
6 10009383 24T screw 1
7 * g3 3k needle holder 1
8 10009255 M2ET screw *

9 10003431 e it i b thread guide plate of needleholder 1
10 10009422 W2ET screw 1
11 10009339 Bt e 3k it 2t thread guide plate of needleholder 1
12 * ks needle 1
13 10009644 e skt 4t thread guide plate of needleholder 1
14 10009664 24T screw 1
15 10008205 e 3k i 2Rt thread guide plate of needleholder 1

*: 25 LK /see the guage list

_39_



12. £HFFH1#(3)/NEEDLE BAR FRAME(3)

o)
[¢e)
N
L
o~
SN
~N
~

_40_



12. FAFHLE (3)

5
No.

© 0 3 O U1 v W N —

DO DO DO DD DD = = = = e e e
W NN = O O 000 O kW= O

=

Pars No.
k
10009290
10009354
10010595
10009420
10009582
10012905
10009377
10010595
10009023
10009021
10003274
10009020
10009658
10004171
10009637
10008206
10009306
10009636
10009657
10009638
10010555
10010555
10009023

TR

B

HRET
EHARFE
RET
bR R
it e
i
HAT AT A4
WRET
HAE
WRET

i)

WRET
BEES HT AL 2R
WRET
HAT AT S
Bib s

ARINE

HEDE R
BEES BRI
HRET

RET

WRET

HA R

Description

needle plate

screw

needle plate support
screw

base of needle guard
vibration—proof rubber cushion
pin

front needle guard
screw

rear needle guard
screw

washer

screw

frent thread guide
screw

front needle guard
base of needle guard
needle guard barcket
rear needle guard

front needle guard
screw

Screw
Screw

rear needle guard

*: LM /see the guage list

_41_

NEEDLE BAR FRAME (3)
WE

Number

[u—

— DD DN DD = = e e e e e e e e e e = = DN = S = DN



254 HL#)/UPPER LOOPER FRAME

31
32 (JFFh

_42_



13. EEEHLI

e

=
]

— =
TS © 0~ o Ul W=

LW W W W DN DN DD DNDDNDDNDDNDNDND = = = = = =
W N = O © 0 1 O Ol v W O O 0 1O O & w i

5

Pars No.
10009404
10033711
10005537
10009349
10009338
10009071
10003062
10009164
10003064
10002939
10009431
10009626
10009373
10009245
10009240
10009406
10008067
10002913
10002905
10002912
10009008
10009405
10009375
10009350
10009597
10009370
10009379
10009353

k
10011724
10009351
10002424
10009376

TR

A

Bl

gl

WRET

il

w3 el
A ER A
25T

EAE AL EER
HRET

AR

HRET
EAEEHEAT
25T

WRET

il
2k

AT

wE

AT

HRET

T

B

BHER

WRET

#itR

25T

RET

EAEE

HRET
AT A
EE AL
[ LIE S

UPPER LOOPER FRAME

Description

drive shaft for upper looper
washer

washer

screw

retaining ring

seal ring

crank bush with ball head for upper looper
screw

connecting bar for upper looper drive
screw for connecting bar
fender for connecting bar
screw for fender

swing bar for upper looper shaft
screw

screw

pin

oil wick

sliding bar

sliding bar bush

sliding bar bracket

screw

felt

felt

press plate for felt

screw

cover plate

screw

screw

upper looper

screw

upper looper holder ASSY
upper looper holder ASSY
rubber plug

*: 28 L £ /see the guage list

_43_

e

Number

e e T e e T e T e S e S e S e e R N B S S e e e e e s N T e S N S G e S e S e S S e



14. FZ54HLK/LOWER LOOPER FRAME

/I“W/.G/ \\ !
/
~N / \’\
S B n
S == )
q\‘\l’.\@
=
) C

_44_



14. FEEHI LOWER LOOPER FRAME

i : . 55
EE?‘ Pafirgo. AR Description Nfﬁber
1 10009404 Sy drive shaft for upper looper 1
2 10009349 HRET screw 1
3 10005537 5 elastic washer 1
4 10033711 HJE washer 1
5 10009232 HJE washer 1
6 10003061 N R gl AR crank bush with ball head for lower looper 1
7 10009245 24T screw 1
8 10003064 T AL BIE connecting bar for lower looper drive 1
9 10002939 W2ET screw 4
10 10009431 RS fender for connecting bar 1
11 10009626 HEET screw 2
12 10009399 ViES) seal ring 1
13 10009026 N stand for lower looper 1
14 10031107 W24 screw 1
15 * NEE lower looper 1
16 10010643 IRET screw 1
17 10009394 AT screw 1
18 10002825 S 2 B AR crank bush with chain stitch looper 1

*: 25 LMK /see the guage list
45—



15. 5255 HL#)/CHAIN STITCH LOOPER FRAME

_46_



15. #ESEFLM CHAIN STITCH LOOPER FRAME

= =) wr =
ﬁi;7 Pafzrgo. w4 Description Nfﬁiir
1 10009309 B B i shaft for chain stitch looper 1
2 10009071 | seal ring 1
3 10009394 BE4ET screw 1
4 10010643 WEET screw 2
5 10009310 BE4ET screw 1
6 10009307 B £ SR stand of chain stitch looper 1
7 10003294 PR blocking ring 1
8 10009142 WEET screw 2
9 10009192 HPE| washer 1
10 10023487 J\%H%‘ﬁﬁ needle pin for connecting bar 1
11 10009186 ERLER connecting bar of feed dog 1
1210009245 WEET screw 1
13 10009302 EZh pl AR swing crank 1
14 10009245 WEET screw 1
15 10009305 B swing fork 1
16 10047854 B R AL BEFT connecting bar for chain stitch looper 1
17 10009142 BEAT screw 1
18 10009192 ﬂ washer 1
19 10023487 EMHE needle pin for connecting bar 1
20 10009308 Uﬁjﬁ Hﬁﬁ crank of regulator 1
21 10009311 PO pin 1
22 10009641 077 P&l 0 ring 1
23 10009303 EREPES base of regulator 1
24 10009192 ﬂ washer 1
25 10005537 HPE| washer 1
26 10014210 WEET screw 1
27 10034624 T A shaft of adjusting bar 1
28 * %ﬁ%%ﬁ‘ chain stitch looper 1
29 10012162 WEAT screw 1

*: 253 /see the guage list
47—



16. EAHLF(1)/FEEDING FRAME(1)

31

_48_



16. EAHIAY (1) FEEDING FRAME (1)

= = . o
?oj.? Paf{s:?lo. Sall Description Number
1 10002977 FHEEIATROE T eccebtric wheel of stitch length regulator 1
2 10012162 24T screw 2
3 10003218 EA RO T guiding wheel of feeding eccevtric wheel 1
4 10003219 e pin 1
5 10009327 IEAT L FE feeding eccentric wheel 1
6 10009326 L spring 1
7 10013019 HRET screw 1
8 10002946 VRET il AGERT connecting bar 1
9 10002888 MK bearing 1
10 10002885 B RN adjusting cam for stitch length 1
11 10012162 RTSEIEeER sliding block with inner teeth 1
12 10009298 B pin 2
13 10002887 1% spring 1
14 10002890 WRET screw 1
15 10009249 B R T 2 button shaft 1
16 10009248 Gl P 2T e e S spring 1
17 10009247 MHES) 0il seal 1
18 10009246 gl washer 1
19 10003248 Pl retaining spring 1
20 10009165 B pin 1
21 10009109 BRET screw 1
22 10002593 ZE B AT M right crank of differential regulator 1
23 10008989 VANEEE]E! click—in spring 1
24 10009624 WRET screw 1
25 10009256 ZE BT e HAw left crank of differ ential regulator 1
26 10009164 WRET screw 1
27 10034607 22 B 5l shaft of differ ential regultor 1
28 10009608 07 | 0 ring 1
29 10009224 WA adjusting bar 1
30 10009563 15 tortion spring 1
31 10009558 BRET screw 1
32 10009216 FRIRARIG loge plate 1
33 10009218 TRRTME AT screw 1
34 10003248 T E 44 click-in spring 1
35 10009205 i spring 1
36 10009203 WEL) nut 1
37 10009223 LEREERY indication plate of adjustment 1
38 10009221 FRAS e position plate 2
39 10010554 HRET screw 2
40 10003083 gAY washer 2
41 10009037 HRET screw 1
42 10009200 gl washer 1
43 10009562 BRET screw 1
44 10009565 BER} nut 1
45 10009564 ey washer 1
46 10003824 A 0 ring 1

_49_



17. A HLA(2)/FEEDING FRAME(2)

R @

_50_



17. AL (2) FEEDING FRAME (2)

g 5 L i
TN?O? Paﬁ?o. E Description Number
1 10008961 R 2 rubber plug 1
2 10009239 41 retaining spring 1
3 10009198 by S % feeding shaft 1
4 10033709 £y washer 2
5 10002593 Z IR A AN right crank of differential regulator 1
6 10002592 A T A crank slide trollgh 1
7 10002591 AT A 55 crank slide trollgh cover 1
8 10009625 BEET screw 2
9 10009164 24T screw 1
10 10009139 B G B sliding block 1
11 10009194 J7 11 gl AR crank with rectangular shaft 1
1210009164 BRET screw 1
13 10009193 IEREF pin with thread for feeding connecting rod 1
14 10009192 gl washer 1
15 10009467 R R nut 1
16 10009186 IEBREF feeding connecting rod 1
17 10009169  EAFANE bush connecting rod 1
18 10009192 gl washer 1
19 10009142 WEAT screw 1
20 10009141 BB stand of feed dog 1
21 10009140 EH T4 stand of differential feed dog 1
22 10009137 6 2 18 755 0o i eccebtric shaft 1
23 10009136 VANREE]:] click-in spring 1
24 10009135 07 0 ring 1
25 10009117 24T screw 1
26 10009114 [ il rubber cushion 1
27 10009166 4 el washer 2
28 10009074 24T screw 2
29 10009134 IR UETIIER sliding block 1
30 10009133 RV sliding block for feed dog lifting 1
31 * FIERLF body of main feed dog 1
32 10009586 BEET screw 1
33 R R assistant feed dog 1
34 10010555 24T screw 1
35 * FHIERLA differential feed dog 1
36 10009586 BEET screw 1
37 10037823 R SHES) 0il seal 2
38 10036169 TR A guiding plate of feed dog stand 1
39 10009102  #24T screw 4
40 10009161 A ES R outer oil seal stand 1
41 10002975 M2ET screw 4
42 10009081 R SiiES) 0il seal 2

_51_



18. YJRIHL#/FABRIC EDGE CUTTING FRAME

29 (HNED

12

SHJERD 26 25 (TN
<\ X
N /ﬁ%\ 15
\\ //
¢ \ . 18 (=Puk)
o 15
- 16

28 (J3ED

27 (FL7NER kD

_52_



18. YIRILH FABRIC EDGE CUTTING FRAME

i g - i
E:?A Paftiio. A Description Nfﬁber
1 10009073 7% shaft of upper knife drive 1
2 10009078 Nspakii bl retaining ring 2
3 10009076 WRET screw 9
4 10009434 b T8l A crank of upper knife drive 1
5 10009164 BRET screw 1
6 10009432 HEEFAY pin for connecting bar 1
7 10002942 T AL BERT connecting bar of upper knife drive 1
8 10002939 25T screw 1
9 10009109 BEET screw 1
10 10009068 EJjze upper knife holder 1
11 10009070 sWAR <3 ~FiEe fastening pin for upper knife holder 1
12 10009037 BRET screw 1
13 * 7 upper knife 1
14 10009115 25T screw 1
15 10009349 BRET screw 1
16 10009043 TN IIERR press plate for lower knife 1
17 * ~JJ lower knife 1
18 10009045 PAES lower knife holder 1
19 10009042 BRET screw 1
20 10014399 RALE: S spring for lower knife 1
21 10009041 PR fender of spring 1
22 10010595 25T screw 1
23 10009040 EELT fender 1
24 10010595 25T screw 9
25 10009301 DI lower knife holder 1
26 10008165 PAES lower knife holder 1
27 10023652 BAL S lower knife holder 1
28 10009656 158 upper knife holder 1

*: 25 LMK /see the guage list
53—



& A LH)/PRESSER FOOT FRAME

19\

10034094

_54_



Ji B

PRESSER FOOT MECHANISM

75 5 o Hoe
?oﬁ.j— Pafsnj;lo. AR Description Niﬁir
1 110034109 7-91-103284-15\ i1 4% COLLAR 1
2 [10009616 7-91-101109-15\M6 X 0. 75X 1402 4T BOLT 1
3 (10034134 7-91-103311-15\ 3% SPRING 1
4 110034097 7-91-103270-05\ JL I % BUSHING 1
5 (10034099 7-91-103273-05\44 7 2Ll LEVER 1
6 110034133 7-91-103310-15\ 3% SPRING 1
7 (10034098 7-91-103271-15\1F5h STOPPER 1
8 [10010554 7-91-101021-15\M4 X 5. 50484] SCREW 1
9 10009464 7-91-101372-15\H[E] SPRING 1
10 |10034096 7-91-103269-05\ [t LEVER 1
11 10014210 7-91-101228-15\M5 X 12084] BOLT 1
12110034095 7-91-103268-15\ 4% LEVER 1
13 |10034100 7-91-103275-15\ AT LINK 1
14 10034101 7-91-103276-15\124T SCREW 1

_55_



TEIEHLRI(1)/LUBRICATION FRAME(1)

20\

_56_



LR

LUBRICATION MECHANISM

75 5 o B
?oﬁ.j— Paf”tﬂj;lo. AR Description Niﬁir

1 [10026648 7-91-103107-91\ 2 A1 OIL PUMP ASSY 1
2 110002607 7-91-102237-05\F} ki 4 WORM WHEEL 1
3 10012162 7-91-101046-15\M5 X 5#24T SCREW

4 10010907 7-91-134177-15\M6 X 6124T SCREW

5 (10003196 7-91-101198-05\ il % %h ROTOR (INSIDE) SHAFT 1
6 (10003197 7-91-101200-05\ il % A 1 ROTOR (OUTSIDE) 1
7 (10003201 7-91-101205-05\ P it € % FILTER 1
8 10003199 7-91-101206-05\4hid 1€ ™ FILTER 1
9 [10009589 7-91-101202-15\M3. 5 X 6124T SCREW 3
10 |10003200 7-91-101203-15\ & [ CLAMP 1
11 10003203 7-91-101204-15\M3 X 9. 5324 SCREW 1
12 10003025 7-12-003005-15\M3 12 B} NUT 1
13 |10003826 7-15-301002-05\6 X 1. 8-G-NOJE [&] 0 RING 1
14 10034155 7-91-103332-91\h & 411+ OIL DISTRIBUTER 1
15 [10009592 7-91-101211-15\I&%] 4223k JOINT SCREW 1
16 |10007796 7-19-101004-05\ & 4 X o 6% OIL TUBE 1
17 110026644 7-91-103034-05\124] #2323k JOINT 1
18 (20008187 7-91-103111-75-00 1\ Ji€ I #% i COVER 1
19 10026756 7-91-103112-75-004\0% 0 RING 1
20 10009037 7-91-101321-15\M4 X 12884T SCREW 1
21 FILTER SEAL 1
22 110026763 7-91-103017-05\ i & OIL LEVEL GUAGE 1

_57_



21. ¥ HLF(2)/LUBRICATION FRAME(2)

10034110
10009019

10009074 1/ ’

_58_



LR (2)

LUBRICATION MECHANISM

5 15 ) o B
No. Pars No. AR Description Number
1 (10009362 7-91-102084-05\ I3 T WORM 1
2 0IL WICK 1
3 110034113 7-91-103288-05\F: 4 FELT 1
4 10034111 7-91-103286-15\ % COVER 1
5 10034112 7-91-103287-15\F 3 1 it SPACER 1
6 (10010554 7-91-101021-15\M4 X 5. 5002 %4T SCREW 2
7 110007793 7-19-101001-05\ & 2. 8 X & 5y TUBE 1
8 (20011619 7-91-103362-91\EF AT Al 2L 4 1 JOINT ASSY 1
9 110034154 7-91-103331-91\EF AT [l 2L 4 1 JOINT 1
.10, |10008991 | 27917102258 00\Mes o FELT b S
11 [10009608 7-91-101153-75-004\6 X 20JE & 0 RING 1
12 10007793 7-19-101001-05\ & 2. 8 X & 5y TUBE 1
13 |10009591 7-91-101212-05\H&%] 4223k JOINT 2
14 10010438 7-91-101009-05\ 34 & EXHAUST OIL DISTRIBUTOR 1

_59_



22, H-RZ:HE /HOUSING FRAME

1
=

19 (5. 64&/5 or 6 threads)

2
\\®4
5

22

/3~ 4%% (3. 4 threads) 5. 6% (5. 6threads)

_60_



22.
o

=z
e

© 0 3 O U1 = W N —

DO DO DD = = = = = e e e e
DD — O O 00 1 O U1 A~ W —= O

H. RIEH
e

Pars No.
10008925
10009094
10008924
10008923
10009104
10008931
10009037
10008922
10003344
10009826
10011471
10008072
10008971
10008883
10002934
10003133
10009503
10009661
10023474
10009042
10009659
10008884

ZHK
it
b
B
BHIER
RET
TeE T &
WRET
T
RKEF
PAER

2 [ el
HiiES
R
6
WRET
Hlel
Hufel
eyl &
B
RET
B
EERIT

Description

box cover

upper silicon oil box
felt

presser plate for felt
screw

silicon oil box
screw

felt

pin

steel ball

fastening ring

oil wick

lower silicon oil box
box cover

screw

washer

washer

silicon oil box
presser plate for felt
screw

felt
seal plae

_61_

HR DEVICE
e

Number

= DN = e e e e e e e D) = = = DN = e e e e



23. FIXAiHLK (1) /TOP FEED MECHANISM(1)

_62_



23, _FIELE (D

TOP FEED MECHANTSM (1)

s 5 o o
No. Pars No. AR Description Number
1 110034054 7-91-103221-05\3&#F LINK 1
2 (10009169 7-91-102160-05\FEHT 44 BUSHING 1
3 [10009142 7-91-102162-15\M5 X 0. 5-6h X 12. 5UB4T BOLT 1
4 (10009192 7-91-102161-05\5. 3X 11X 1. 444 WASHER 1
5 10034055 7-91-103225-05\iEF[ 442 BUSHING 1
6 10034132 7-91-103309-15\UZ4%] BOLT 1
7 [10034056 7-91-103226-05\UZ R} NUT 1
8 [10034057 7-91-103227-05\ i CRANK 1
9 [10035662 7-91-103390-15\124T BOLT 1
.10, 110035663 | 29l 10339 - IR INUT e L
11 [10034060 7-91-103230-05\ 4% COLLAR 1
12 10009164 7-91-101137-15\M6 X 0. 75 X 12084T BOLT 1
13 |10034061 7-91-103231-15\F[fi gL 5% FLAT SPRING 1
14 (10034062 7-91-103232-05\ i COLLAR 1
15 |10009616 7-91-101109-15\M6 X 0. 75 X 14 BOLT 1
16 10009477 7-91-102211-05\12. 2X 16. 2X 0. 254 WASHER 1
17 (10034063 7-91-103233-05\ Hh % CRANKSHAFT 1
18 110008101 7-19-202004-05\ d 231 £k 0IL WICK 1
19 10037445 7-91-103403-05\ 3 2k 4 PIN 1
.20 110008101 | 27197202004-05\ P2 FELT L
21 BALL 1
22 10009397 7-91-101355-05\4. 8 & Hi FELT 5
23 (10034122 7-91-103298-15\ L 7F 443l & GUIDE/FEED BAR OIL SEAL 1
24 110034114 7-91-103290-05\ i &t 0IL SEAL 1
25 10011257 7-91-134075-15\M3 X 2. 54T SCREW 1
26 110037437 7-91-103396-91\ L34 2F 4240 TOP FEED BAR ASSY 1
27 10009195 7-91-101687-15\M4 X 7. 80IB4T SCREW 1
28 10034065 7-91-103235-05\ 1A ] WASHER 1
29 110009169 7-91-102160-05\FEAT 44 % BUSHING 1
...30...|10009142 | 2791-102162-15\M5X0. 5-6hX 12 58841 IBOLT )L
31 {10009192 7-91-102161-05\5. 3 X 11X 1. 444 WASHER 1
32 (10034064 7-91-103234-05\ ik AG N 5 ] B GUIDE/TOP FEED BAR 1
33 10009074 7-91-101066-15\M4 X 402 4T SCREW 1
34 (10034115 7-91-103291-05\ L i( A 4840 F ] # GUIDE/TOP FEED BAR 1
35 10009074 7-91-101066-15\M4 X 402 %] SCREW 1
36 10034121 7-91-103297-05\ I %A thi TOP FEED DOG 1
37 10009487 7-91-101375-15\M3. 5X 10424] SCREW 1
38 10034120 7-91-103296-05\ Hs ¥ PRESSER BAR 1
..89...]10034151 | 2-91-103328-15\fk ] SPRING e
40 [10034152 7-91-103329-15\ A 84T SCREW 1
41 [10034123 7-91-103299-15\HZ £E: NUT 1
42 CRANK 1
43 110034066 7-91-103236-05\_I- JJ {47 CRANK 1
44 (10009164 7-91-101137-15\M6 X 0. 75 X 12084T BOLT 1

_63_




24, LiXRLII)(2)/TOP FEED MECHANISM(2)

_64_



24, FIXBHL (2)

TOP FEED MECHANISM(2)

75 - o B
No. Pars No. A Description thfnber
1 10034067 7-91-103237-05\ i L% ECCENTIC 1
2 110012162 7-91-101046-15\M5 X 54T SCREW 2
3 NEEDLE PIN 1
4 110034069 7-91-103239-05\94 }&] WASHER 1
5 110034068 7-91-103238-05 \V& £ 4l 7K I AT CONNECTION 1
6 (10001046 7-94-174458-15\M4 X 18184] SCREW 2
7 [10034070 7-91-103240-05\ {thi A CRANK 1
8 10009164 7-91-101137-15\M6 X 0. 75 X 12884T BOLT 1
9 110034071 7-91-103241-05\ % SHAFT 1
10 10003273 7-12-606007-15\89% & RETAINING RING 1
11 10008964 7-91-102291-75-004\# iz € PLUG 1
12110009477 7-91-102211-05\12. 2 X 16. 2 X 0. 2 [ WASHER 1
13 [10037436 7-91-103393-9 1\ AL 1 75 phAw 24 CRANK ASSY 1
14 (10009164 7-91-101137-15\M6 X 0. 75 X 12824T BOLT 1
15 10034074 7-91-103244-05\4 PIN 1
16 |10009653 7-12-606003-15\44% [ RETAINING RING 1
17 110034124 7-91-103301-05\iF Hk BLOCK 1
18 [10034131 7-91-103308-05\Z& AT LINK 1
19 |10009074 7-91-101066-15\M4 X 4824T SCREW 2
20 10034075 7-91-103245-05\ 4 PIN 1
21 10009074 7-91-101066-15\M4 X 4124T SCREW 2
22 110034076 7-91-103246-05\ [t} CRANK 1
23 110009164 7-91-101137-15\M6 X 0. 75 X 12824T BOLT 1
24 110034077 7-91-103247-05\ 4 ] COLLAR 1
25 10012162 7-91-101046-15\M5 X 54T SCREW 1
26 110034078 7-91-103248-05\ [t A% CRANKSHAFT 1
27 FELT 1
28 FELT 1
29 BALL 1

_65_




25. EiEAuH#I(3)/ TOP FEED MECHANISM(3)

_66_



25, FIEATHL (3)

TOP FEED MECHANISM(3)

1 =] N L
};I?oﬂ.j— Paf”tﬂj;lo. AR Description Niﬁir
1 |10034079 7-91-103249-05\ [t A% LEVER 1
2 [10009616 7-91-101109-15\M6 X 0. 75 X 14424T BOLT 1
3 [10034087 7-91-103260-15\ 44 ] COLLAR 1
4 110001938 7-94-173249-15\M6 X 10824] SCREW 1
5 [10034088 7-91-103261-15\# 5 $7 B LATCH 1
6 110034125 7-91-103302-15\ 5% SPRING 1
7 (10034089 7-91-103262-15\ % 7 A LATCH 1
8 (10010595 7-91-101019-15\M4 X 7. 5324 SCREW 1
9 [10034080 7-91-103253-05\4H SHAFT 1
10 |10009391 7-91-102104-75-004\1. 4 X 12. 207} [ 0 RING 1
11 [10034081 7-91-103254-25\ il 15k T LEVER 1
12 |10009049 7-91-101035-15\M4 X 58247 SCREW 1
13 |10009195 7-91-101687-15\M4 X 7. 80424T SCREW 1
14 (10034082 7-91-103255-15\ 1 15t Lt NUT 1
15 |10009562 7-91-101162-15\124T SCREW 1
16 [10009564 7-91-101159-15\ & SPRING 1
17 10034083 7-91-103256-25\ 15 TR BLADE GUIDE 1
18 110012089 7-91-134490-15\M4 X 25884 SCREW 3
19 10034084 7-91-103257-15\ Al fg 4 SPACER 3
20 |10034085 7-91-103258-15\ 11 &)t STOPPER 1
21 |10003165 7-11-103036-15\M5 X 10#24] BOLT 2
22 10034086 7-91-103259-35\ 1 K} NUT 2
23 10012318 7-12-305002-15\544 [ WASHER 1
24 110009218 7-91-102148- 15\t i &4+ ADJUSTING BAR 1
25 110009216 7-91-102149-95\ 15 7~ bR SEAL 1
26 (10009205 7-91-102150-15\ fl 1 gL A B Ay 7 3 SPRING 1
27 110009203 7-91-102151-15\ i 2 £t PIN 1
28 (10003231 7-12-606006-15\2. 544 & RETAINING RING 1

_67_




26. #ME/COVER

_68_



26, AhE COVER
75 5 . s
No. Partﬂilo. AR Description folber

1 |10037439 7-91-103395-35\ % 41 BRACKET 1
2 (10009171 7-91-101012-15\M6 X 25H84] BOLT 3
3 [10034135 7-91-103312-15\7% COVER 1
4 10011545 7-91-133532-15\M3 X 3. 3H24T SCREW 3
5 10034090 7-91-103263-25\ 4 7 FABRIC GUIDE 1
6 [10014441 7-91-131222-15\M4 X 6H24] SCREW 2
7 110035270 7-91-103388-75-004\ 24 i1 & COVER 1
8 [10010556 7-91-101439-15\124T SCREW 1
9 110034092 7-91-103265-15\$4 i COVER 1
10 [10012723 7-91-131054-15\M4 X 53 4T SDREW 1
11 10009464 7-91-101372-15\ & SPRING 1
12120011591 7-91-103264-75-001\fll 2% SIDE COVER ASSY 1
13 20000664 7-91-102033-91\ JEAT- 21 1 PRESSER BAR 1

_69_



27. #Z1/THREAD STAND PARTS

_70_



27, &4 THREAD STAND PARTS

1 =) wr
10007906 DY 2 2 B0 20 11 thread stand aggregate 1

] 10004956 Fr 2R B2 thread stand aggregate 1
10006347 CER LA thread stand aggregate 1
10005969 INERER AL thread stand aggregate 1

_71_



28. W#FE4E /OIL TANK BRACKET

<\

10

_72_



28. JH % FL 28

¥
No.

© 00 3 O U1 v» W DN~

— = =
B w N = O

(857

Pars No.
10009596
10008969
10009510
10003331
10009272
10003106
10009273
10027625
10004981
10027626
10026758
10028836
10012813
10013938

K

R
TR
FLE AR
SR
ke
WRET

Hfel
RHE Y
RET
MR
Hfel
HEFER
gl

WRET

Description

bush with inner thread
installation plate

washer

spring washer

adjusting washer

screw

washer

upper section of scrap channel
screw

lower section of scrap channel
washer

link pale

washer

screw

_73_

OIL TANK BRACKET
Kok

Number

S

DO DD — = = W = R R 00 R R



S ¥8260004 | €Z06000L | Z€96000L | 9980L00L T~ 11960001 y z Q8-8¢-12€6rZ
YL el
12%50 0v€60001 £2060001 £2£60001 ¥0980001 / 95580001 v z ag-HeL-1256rZ
37a33N ¥3A10H dv3d 1INOYd J4INM J4INMAIIONY | F4IN Lv1d MS ON 93dS/
37033IN | ayvyN9 31a33N YO0 THINO d3IMOT J4INM ¥3ddn 39NV9 3dAL INIHOVIN
pro” n [ » 1 o | ¢ c o
[
> [ —— |
2 3 e
) é‘
G9580001 ££980001 05/8€001 81/8€001 Z.¥6€001 / / £v16£00) 61728€001 4 Z ag-8¢-12€6r'Z
G9580001 6128€001 £bY.LE001 Yy.LE00L L120%001 / / 91Z0%001 ¥120%001 v z ag-Hel-12s6rz
434001 434001 |'WSSY LOO4 | 50d a334 904 504 90d "WSSY 9504 31v1d MS ON 03dSs/
d3IMOT d3ddn ¥3SS3I™d dol a334441a | @334XNY | d33F4ANIVIN | dF3ANIVIN | 31a33N 39NV 3dAL ANIHOVI
[ (S Tk T 1 1, & 1, 1ok (= ¢ o

2

= H O S 8 &

g
=t

1S17 S1dvd 39NVvO

&= 1006rZ

_74_



	部分1_EXT大说明书
	部分2_EXT大说明书
	P1_EXT大说明书
	P2 EXT大说明书
	P3_EXT大说明书
	P4 EXT大说明书
	P5_EXT大说明书
	P6 EXT大说明书
	P7_EXT大说明书
	P8_EXT大说明书
	P9_EXT大说明书
	P10_EXT大说明书
	P11_EXT大说明书
	P12_EXT大说明书
	P13_EXT大说明书
	P14_EXT大说明书
	P15_EXT大说明书
	P16_EXT大说明书
	P17_EXT大说明书
	P18_EXT大说明书
	P19_EXT大说明书
	P20_EXT大说明书
	P21_EXT大说明书
	P22_EXT大说明书
	P23_EXT大说明书
	P24_EXT大说明书
	P25_EXT大说明书
	P26_EXT大说明书
	P27_EXT大说明书
	P28_EXT大说明书
	P29_EXT大说明书
	P30_EXT大说明书
	P31_EXT大说明书
	P32_EXT大说明书
	P33_EXT大说明书
	P34_EXT大说明书
	P35_EXT大说明书
	P36_EXT大说明书
	P37_EXT大说明书
	P38_EXT大说明书
	P39_EXT大说明书
	P40_EXT大说明书
	P41_EXT大说明书
	P42_EXT大说明书
	P43_EXT大说明书
	P44_EXT大说明书
	P45_EXT大说明书
	P46_EXT大说明书
	P47_EXT大说明书
	P48_EXT大说明书
	P49_大说明书
	P50_EXT大说明书
	P51_EXT大说明书
	P52_EXT大说明书
	P53_EXT大说明书
	P54_EXT大说明书
	P55_EXT大说明书
	P56_EXT大说明书
	P57_EXT大说明书
	P58_EXT大说明书
	P59_EXT大说明书
	P60_EXT大说明书
	P61_EXT大说明书
	P62_EXT大说明书
	P63_EXT大说明书
	P64_EXT大说明书
	P65_EXT大说明书
	P66_EXT大说明书
	P67_EXT大说明书
	P68_EXT大说明书
	P69_EXT大说明书
	P70_EXT大说明书
	P71_EXT大说明书
	P72_EXT大说明书
	P73_EXT大说明书
	P74_EXT大说明书
	P75_EXT大说明书
	P76_EXT大说明书



